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STATIK PLAKA YUKLEME DENEYi SONUGLARI
STATIC PLATE LOAD TEST RESULTS

Musteri Adi Yerinde Deney Tarihi
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L ohin, A JAGS INNOVATIVE PRUDUCTS e A 20,04,2015
Lab. Kabul Tarihi
Proje Adi Tekirdag ili Gerkezkdy-Saray Yolu Km 114000 /  Date of aboratory Acception  90:04,2015
Project Name Dy Rapor Tarihi
e e o 30,04,2015
Yol Imalat Tarihi Laboratuvar No
RZa;n :'r;du::;on Date 28,04,2015 Laboratory No 15-403pyd1
Deney Yeri
Tect Location 1. Nokta BRN-8194969
Plaka Gapi (cm) Plaka Alani (cm?) i
Plate Diameter | 30,00 Plate Area 33 706,50 A
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Oturma / Deflection (mm)
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v Gerilme / Strain (kg/cm?)
.
o, (kg/em?) | o, (kglem?) | D (cm) | s;(mm) s,(mm) Ag (kg/em?)  As (mm) Es (MN/m?)

Birinci Oturma '
First Settiement =l 493 | 3000 004 ot0 a8 0,05 1156,73
Ikinci Oturma
Second Settlement 2,11 4,93 30,00 0,10 0,15 2,82 0,05 1326,49
Deformasyon Modiilii Orani (Es2/Es1) 145 Oturmayi saglayan gerilme (MN/m?) 0‘,69
Deformation Modulus Ratio 4 Settlement Formative Strain S
Referans Oturma Degeri (mm) 015 Yatak Katsayisi (ks) (MN/m’)
Reference Settlement Value 2

Coefficient of Subgrade Reaction

*

Deneyler ilgili firma irl
Tests were done on the are destinations by the related firm.

* Bu deney TS 5744 na gore yap
This test is being done according to the TS 5744 standarts.

Bu deney raporu L imizin yazl izni veg
This tests results must not be reproduced in any form without the wnrten permission of laboratory.

SECURITY hologramlar olmayan Deney Sonug raponanmlz gegersizdir.
Test result reports without a SECURITY Hollogram are ji

Deneyi Yapan
Tested B

KAYA MEKANIGI
ock Mechanics
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